



Update to your Prescription Drug List for New York 2026 Individual & Family plans*

We are here to help you get ready for changes to your Prescription Drug List (PDL), renewing on 1/1/26.

We re-evaluate the PDL regularly to help ensure it continues to meet your health care needs. When making changes, we consider a medication's overall value, which is based on factors such as a medication's effectiveness, safety, cost, and the availability of alternative medications to treat the same or similar medical condition.

This guide will help you understand which medications are changing and if you need to talk to your health care provider before you refill your medication. You may experience a medication changing tiers or a medication no longer being covered. We also add medications to the PDL to give you more options. During the year, UnitedHealthcare may add or remove drugs on the PDL, move them to different cost-sharing tiers, or add or remove rules.

You can access your coverage information by going to the following link or through your member portal: member.uhc.com/myuhc.

To view the complete list of all medications, visit the **2026 Prescription Drug List**



*Also referred to as UnitedHealthcare Individual & Family ACA Marketplace plans.
© 2025 United HealthCare Services, Inc. All Rights Reserved.

Your plan

This is an overview of each tier on your plan. Your plan groups medications into tiers to help guide your coverage and out-of-pocket costs. Here's an overview of what each tier means.

Tier	Cost-share	Includes
\$0	\$0	\$0 cost-share Medications available at no cost to you, which includes preventive medications
1	\$	Lower cost-share Medications that offer the highest overall value , which includes preferred generic medications
2	\$\$	Mid-range cost-share Medications that provide good overall value , which includes preferred brand-name and non-preferred generic medications
3	\$\$\$	Highest cost-share Medications that provide lower overall value , which includes non-preferred brand name, non-preferred generic, and most specialty medications.

Which medications are changing coverage that require me to take action before my first refill in 2026?

Find your medication in this list to learn about upcoming changes. If you find your medication in this list, review the next section called “What should I do if coverage of my medication is changing?” Depending on the type of change, we provide a list of other medication options when available. These are suggestions only. Only you and your health care provider can make decisions about how to manage your health.

Medications moving to a higher tier

Medications moving to a higher tier are still covered by your plan, but may result in a higher cost share. Your plan covers other medications to treat your condition that may be a lower cost to you.

What you can do: To save money, ask your health care provider about other medication options.

Medication	Lower-cost option(s)
Abiraterone tab 250mg	Please ask your health care provider
Acamprosate calcium tab 333mg	Disulfiram, Naltrexone
Accutane cap 10mg	Please ask your health care provider
Accutane cap 20mg	Please ask your health care provider
Acetazolamide cap 500mg er	Please ask your health care provider
Acetazolamide tab 125mg	Please ask your health care provider
Acetazolamide tab 250mg	Please ask your health care provider
Adalimumab-adaz inj 40mg/0.4ml	Please ask your health care provider
Adempas tab 1.5mg	Please ask your health care provider
Alecensa cap 150mg	Please ask your health care provider
Alendronate sol 70/75ml	Alendronate tab 70mg, Ibandronate sodium
Alprazolam tab 0.5mg er	Alprazolam ir tab
Alprazolam tab 0.5mg odt	Alprazolam ir tab
Alprazolam tab 1mg er	Alprazolam ir tab
Alprazolam tab 2mg er	Alprazolam ir tab
Amnesteem cap 10mg	Please ask your health care provider
Aranesp inj 25mcg	Please ask your health care provider
Atovaquone sus 750/5ml	Please ask your health care provider
Austedo tab 12mg	Please ask your health care provider
Avonex pen kit 30mcg	Please ask your health care provider

Medications moving to a higher tier (cont.)

Medication	Lower-cost option(s)
Avonex prefilled kit 30mcg	Please ask your health care provider
Balsalazide cap 750mg	Sulfasalazine
Augmented betamethasone cr 0.05%	Fluticasone oin 0.005%, Mometasone cre 0.1%, Triamcinolone cre 0.025%
Betamethasone dip lot 0.05%	Hydrocortisone lot 2.5%, Mometasone sol 0.1%, Triamcinolone lot 0.025%
Betamethasone valerate cre 0.1%	Alclometasone cre 0.05%, Fluticasone cre 0.05%, Hydrocortisone cre 2.5%
Betamethasone val oin 0.1%	Fluticasone oin 0.005%, Mometasone oin 0.1%, Triamcinolone oin 0.1%
Bromocriptine tab 2.5mg	Pramipexole ir tab, Ropi nirole ir
Budesonide cap 3mg/24hr	Please ask your health care provider
Buprenorphine/naloxone 2-0.5mg	Buprenorphine/naloxone sl tab, Zubsolv
Buprenorphine/naloxone 4-1mg	Buprenorphine/naloxone sl tab, Zubsolv
Buprenorphine/naloxone 8-2mg	Buprenorphine/naloxone sl tab, Zubsolv
Butalbital/apap/cafeine cap	Bac, Butalbital/aspirin/cafeine cap
But/asa/caff cap	Butalbital/apap/cafeine tab
Calcipotriene cre 0.005%	Fluticasone cre 0.05%, Mometasone cre 0.1%, Triamcinolone cre 0.025%
Capecitabine tab 500mg	Please ask your health care provider
Cefpodoxime tab 100mg	Cefdinir
Cefpodoxime tab 200mg	Cefdinir
Cevimeline cap 30mg	Pilocarpine tab hcl
Chlorzoxazone tab 500mg	Carisoprodol tab 350mg, Cyclobenzaprine tab, Methocarbamol tab 750mg
Cholestyramine pow 4gm	Colestipol tab
Cholestyramine pow 4gm lite	Colestipol tab
Claravis cap 10mg	Please ask your health care provider

Medications moving to a higher tier (cont.)

Medication	Lower-cost option(s)
Clobazam tab 10mg	Lamotrigine ir tab, Topiramate ir tab
Clobazam tab 20mg	Lamotrigine ir tab, Topiramate ir tab
Clobetasol sol 0.05%	Fluticasone cre 0.05%, Mometasone cre 0.1%, Triamcinolone cre 0.1%
Clobetasol e cre 0.05%	Fluticasone cre 0.05%, Mometasone cre 0.1%, Triamcinolone cre 0.1%
Clonazepam odt tab 0.125mg	Clonazepam ir tab
Clonazepam odt tab 0.25mg	Clonazepam ir tab
Clonazepam odt tab 0.5mg	Clonazepam ir tab
Clonazepam odt tab 1mg	Clonazepam ir tab
Cromolyn con 100/5ml	Please ask your health care provider
Cyclosporine sol modified	Please ask your health care provider
Desipramine tab 10mg	Amitriptyline, Amoxapine
Desoximetasone cre 0.05%	Fluticasone cre 0.05%, Mometasone cre 0.1%, Triamcinolone cre 0.1%
Desoximetasone cre 0.25%	Fluticasone cre 0.05%, Mometasone cre 0.1%, Triamcinolone cre 0.1%
Diclofenac gel 3%	Fluorouracil soln
Dovato tab 50-300mg	Please ask your health care provider
Dupixent inj 200/1.14	Please ask your health care provider
Dupixent inj 200mg	Please ask your health care provider
Dupixent inj 300mg/2ml	Please ask your health care provider
Entecavir tab 0.5mg	Tenofovir
Erythromycin/benzoyl gel 3-5%	Clindamycin sol 1%, Ery pad 2%
Erythromycin gel 2%	Clindamycin sol 1%
Etravirine tab 200mg	Please ask your health care provider
Exemestane tab 25mg	Please ask your health care provider
Famotidine sus 40mg/5ml	Cimetidine, Famotidine tab

Medications moving to a higher tier (cont.)

Medication	Lower-cost option(s)
Fluocinolone otic oil 0.01%	Please ask your health care provider
Fluocinonide cre 0.05%	Fluticasone oin 0.005%, Mometasone oin 0.1%, Triamcinolone oin 0.025%
Fluocinonide gel 0.05%	Fluticasone oin 0.005%, Mometasone oin 0.1%, Triamcinolone oin 0.025%
Fluocinonide oin 0.05%	Fluticasone oin 0.005%, Mometasone oin 0.1%, Triamcinolone oin 0.025%
Fluocinonide sol 0.05%	Fluticasone oin 0.005%, Mometasone oin 0.1%, Triamcinolone oin 0.025%
Fosamprenavir tab 700mg	Please ask your health care provider
Gentamicin cream 0.1%	Please ask your health care provider
Gentamicin oin 0.1%	Please ask your health care provider
Gleostine cap 10mg	Please ask your health care provider
Gleostine cap 40mg	Please ask your health care provider
Gleostine cap 100mg	Please ask your health care provider
Hydrocortisone/acetic acid otic	Acetic acid
Hydromorphone liq 1mg/ml	Hydromorphone ir tab
Imatinib tab 100mg	Please ask your health care provider
Imatinib tab 400mg	Please ask your health care provider
Imbruvica cap 140mg	Please ask your health care provider
Isotretinoin cap 20mg	Please ask your health care provider
Isotretinoin cap 30mg	Please ask your health care provider
Isotretinoin cap 40mg	Please ask your health care provider
Itraconazole cap 100mg	Fluconazole, Posaconazole dr
Itraconazole sol 10mg/ml	Fluconazole sus 10mg/ml
Juluca tab 50-25mg	Please ask your health care provider
Klor-con pak 20meq	Potassium er tablet, Potassium chloride sol 20%
Lenalidomide cap 20mg	Please ask your health care provider

Medications moving to a higher tier (cont.)

Medication	Lower-cost option(s)
Leuprolide inj 14 day	Please ask your health care provider
Leuprolide inj 1mg/0.2	Please ask your health care provider
Lubiprostone cap 8mcg	Linzess
Mesalamine ene 4gm	Mesalamine cap 0.375gm, Mesalamine tab 1.2gm
Mesalamine kit 4gm	Mesalamine cap 0.375gm, Mesalamine tab 1.2gm
Mesalamine sup 1000mg	Mesalamine cap 0.375gm, Mesalamine tab 1.2gm
Methenamine tab 1gm	Amoxicillin/clavulanate, Ciprofloxacin hcl, Nitrofurantoin monohydrate
Methylergonovine tab 0.2mg	Please ask your health care provider
Metronidazole cream 0.75%	Please ask your health care provider
Metronidazole gel 0.75%	Please ask your health care provider
Metronidazole lot 0.75%	Please ask your health care provider
Mexiletine cap 150mg	Please ask your health care provider
Mycophenolic tab 180mg dr	Mycophenolate cap 250mg
Mycophenolic tab 360mg dr	Mycophenolate cap 250mg
Neo/poly/bac/hc 1% op oin	Sulfacetamide/prednisolone ophth
Nitrofurantoin cap 100mg	Nitrofurantoin monohydrate
Nitrofurantoin macro cap 25mg	Nitrofurantoin monohydrate
Nitrofurantoin macro cap 50mg	Nitrofurantoin monohydrate
Nortriptyline sol 10mg/5ml	Nortriptyline cap
Olanzapine/fluoxetine 12-50mg	Olanzapine ir tab, Fluoxetine cap
Omnipod 5 dx mis pod g7g6	Please ask your health care provider
Opsumit tab 10mg	Please ask your health care provider
Orilissa tab 150mg	Please ask your health care provider
Orilissa tab 200mg	Please ask your health care provider

Medications moving to a higher tier (cont.)

Medication	Lower-cost option(s)
Otezla tab 30mg	Please ask your health care provider
Penicillamin tab 250mg	Please ask your health care provider
Pot citrate tab 1080mg er	Please ask your health care provider
Pot citrate tab 1620mg er	Please ask your health care provider
Prochlorperazine sup 25mg	Prochlorperazine tab
Pulmozyme sol 1mg/ml	Please ask your health care provider
Pyrazinamide tab 500mg	Please ask your health care provider
Qvar redihaler aer 80mcg	Please ask your health care provider
Qvar redihaler aer 40mcg	Please ask your health care provider
Ranolazine tab 500mg er	Atenolol, Nifedipine er, Verapamil tab er
Rinvoq tab 15mg er	Please ask your health care provider
Rinvoq tab 30mg er	Please ask your health care provider
Rinvoq tab 45mg er	Please ask your health care provider
Selegiline cap 5mg	Please ask your health care provider
Sirolimus tab 2mg	Please ask your health care provider
Skyrizi inj 150mg/ml	Please ask your health care provider
Skyrizi inj 180/1.2	Please ask your health care provider
Skyrizi inj 360mg/2.4ml	Please ask your health care provider
Sucraid sol 8500/ml	Please ask your health care provider
Sulfacetamide lot 10%	Clindamycin soln, Erythromycin soln
Sumatriptan inj 6mg/0.5ml	Sumatriptan tab
Sumatriptan spr 20mg/act	Sumatriptan tab
Sunosi tab 150mg	Please ask your health care provider
Tadalafil tab 2.5mg	Please ask your health care provider
Tadalafil tab 5mg	Please ask your health care provider
Temozolomide cap 5mg	Please ask your health care provider

Medications moving to a higher tier (cont.)

Medication	Lower-cost option(s)
Temozolomide cap 100mg	Please ask your health care provider
Temozolomide cap 140mg	Please ask your health care provider
Temozolomide cap 250mg	Please ask your health care provider
Terconazole sup 80mg	Terconazole vag cream
Teriflunomid tab 7mg	Dimethyl fumarate, Glatiramer
Tiagabine tab 2mg	Lamotrigine ir tab, Topiramate ir tab
Ticagrelor tab 90mg	Clopidogrel tab 75mg, Prasugrel
Topiramate cap 25mg	Topiramate ir tab
Triumeq tab	Please ask your health care provider
Truqap tab 200mg	Please ask your health care provider
Verapamil cap 240mg er	Diltiazem er 24hr cap, Nifedipine er, Verapamil tab er
Verzenio tab 100mg	Please ask your health care provider
Xeljanz tab 5mg	Please ask your health care provider
Xeljanz tab 10mg	Please ask your health care provider
Xeljanz xr tab 11mg	Please ask your health care provider
Xeljanz xr tab 22mg	Please ask your health care provider
Xolair inj 150mg/ml	Please ask your health care provider
Xolair inj 300/2ml	Please ask your health care provider
Zafirlukast tab 10mg	Montelukast tab
Zafirlukast tab 20mg	Montelukast tab
Zarxio inj 300/0.5ml	Please ask your health care provider
Zarxio inj 480/0.8ml	Please ask your health care provider
Zenatane cap 20mg	Please ask your health care provider
Zenatane cap 30mg	Please ask your health care provider
Zenatane cap 40mg	Please ask your health care provider

Step therapy

You must first try other covered medications used to treat your condition before you can get your medication covered.

Medication	Alternative options
Almotriptan tab 6.25mg	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab
Almotriptan tab 12.5mg	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab
Cipro/dexa sus 0.3-0.1%	Ciprofloxacin hcl, Ofloxacin
Eletriptan tab 20mg	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab
Eletriptan tab 40mg	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab
Epinastine dro 0.05%	Azelastine hcl
Frovatriptan tab 2.5mg	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab
Pimecrolimus cream 1%	Fluticasone cre 0.05%, Mometasone furoate, Triamcinolone acetonide cream
Rasagiline tab 0.5mg	Selegiline hcl
Rasagiline tab 1mg	Selegiline hcl
Savella mis titration pak	Duloxetine cap 20mg, Gabapentin (neurontin), Pregabalin
Savella tab 50mg	Duloxetine cap 20mg, Gabapentin (neurontin), Pregabalin
Tacrolimus oin 0.03%	Fluticasone oin 0.005%, Mometasone furoate, Triamcinolone acetonide ointment
Tacrolimus oin 0.1%	Fluticasone oin 0.005%, Mometasone furoate, Triamcinolone acetonide ointment
Zolmitriptan tab 5mg	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab
Zolmitriptan tab 5mg odt	Naratriptan hcl, Rizatriptan benzoate, Sumatriptan tab

Non-formulary

These medications are no longer covered by your plan. Your plan covers other medications to treat your condition.

Medication	
Adapalene/benzoyl gel 0.1-2.5%	Adapalene gel 0.1%, Tazarotene gel 0.1%, Tretinoin cre 0.1%
Advair hfa aer 115/21	Fluticasone/salmeterol diskus, Wixela inhub
Advair hfa aer 230/21	Fluticasone/salmeterol diskus, Wixela inhub
Airsupra aer 90-80mcg	Breyna, Albuterol hfa (generic proventil), Ventolin hfa
Aklief cream 0.005%	Adapalene gel 0.1%, Tazarotene gel 0.1%, Tretinoin cre 0.1%
Alogliptin tab 12.5mg	Saxagliptin
Alogliptin tab 25mg	Saxagliptin
Alphagan p sol 0.1%	Brimonidine sol 0.2% op
Alrex sus 0.2%	Fluorometholone, Inveltys, Lotemax
Apriso cap 0.375gm	Mesalamine cap 0.375gm
Aripiprazole tab 10mg odt	Aripiprazole ir tab, Risperidone odt
Auvelity tab 45-105mg	Bupropion sr, Mirtazapine
Auvi-q inj 0.15mg	Epinephrine (generic epipen), Symjepi
Auvi-q inj 0.3mg	Epinephrine (generic epipen), Symjepi
Azathioprine tab 75mg	Azathioprine tab 50mg
Azelex cre 20%	Adapalene gel 0.1%, Tazarotene gel 0.1%, Tretinoin cre 0.1%
Azstarys cap 26.1-5.2	Dexmethylphenidate er, Methylphenidate er (la)
Azstarys cap 39.2-7.8	Dexmethylphenidate er, Methylphenidate er (la)
Besivance sus 0.6%	Azasite, Ciprofloxacin sol 0.3% op, Ofloxacin dro 0.3% op
Bimatoprost sol 0.03%	Latanoprost sol 0.005%, Lumigan sol 0.01%, Travoprost dro 0.004%
Bismuth/metronid/tetracyclin cap	Amoxicillin, Lansoprazole/amox/clarithromycin, Omeprazole
Braftovi cap 75mg	Zelboraf
Breo ellipta inh 100-25	Breyna, Fluticasone/salmeterol diskus

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Breo ellipta inh 200-25	Breyna, Fluticasone/salmeterol diskus
Briviact tab 50mg	Lamotrigine ir tab, Topiramate ir tab
Budesonide aer 2mg/act	Cortifoam, Hydrocortisone enema
Buprenorphine dis 5mcg/hr	Please ask your health care provider
Buprenorphine dis 10mcg/hr	Please ask your health care provider
Caplyta cap 10.5mg	Quetiapine ir, Risperidone, Vraylar
Caplyta cap 42mg	Quetiapine ir, Risperidone, Vraylar
Cephalexin tab 250mg	Cephalexin cap 250mg
Cephalexin tab 500mg	Cephalexin cap 500mg
Chlordiazepoxide/clidinium cap	Lansoprazole, Omeprazole, Pantoprazole tab
Cibinqo tab 200mg	Please ask your health care provider
Cimzia prefill kit 200mg/ml	Please ask your health care provider
Cleocin sup 100mg	Clindamycin vaginal cream, Metronidazole vaginal cream
Clindacin aer 1%	Clindamycin sol 1%, Sulfacetamide lot 10%
Clindamycin aer 1%	Clindamycin sol 1%, Sulfacetamide lot 10%
Colchicine cap 0.6mg	Colchicine tab
Combigan sol 0.2/0.5%	Brimonidine/timolol
Combipatch dis 0.05/0.14	Bijuva, Climara pro, Duavee
Combipatch dis 0.05/0.25	Bijuva, Climara pro, Duavee
Combivent aer respimat	Atrovent hfa
Contrave tab 8-90mg	Please ask your health care provider
Cosentyx inj 150mg/ml	Please ask your health care provider
Cosentyx pen inj 150mg/ml	Please ask your health care provider
Cosyntropin inj 0.25mg	Please ask your health care provider
Crexont cap 52.5-210mg	Carbidopa/levodopa er, Carbidopa/levodopa/entacapone

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Cyanocobalam spr 500mcg	Please ask your health care provider
Dapsone gel 5%	Clindamycin sol 1%, Sulfacetamide lot 10%
Dapsone gel 7.5%	Clindamycin sol 1%, Sulfacetamide lot 10%
Dayvigo tab 5mg	Belsomra, Zaleplon, Zolpidem tab
Dayvigo tab 10mg	Belsomra, Zaleplon, Zolpidem tab
Delstrigo tab	Please ask your health care provider
Divigel gel 0.25mg	Dotti, Estradiol weekly patch
Divigel gel 1mg/gm	Dotti, Estradiol weekly patch
Elestrin gel 0.06%	Dotti, Estradiol weekly patch
Enbrace hr cap	Pnv-dha+docusate, Prenatal 19, Prenatal pls mis mv + dha
Enbrel inj 25/0.5ml	Please ask your health care provider
Enbrel mini inj 50mg/ml	Please ask your health care provider
Enbrel sureclick inj 50mg/ml	Please ask your health care provider
Endometrin sup 100mg	Please ask your health care provider
Estradiol gel 0.06%	Estradiol twice-weekly patch, Estradiol weekly patch
Estradiol gel 0.25mg	Estradiol twice-weekly patch, Estradiol weekly patch
Estradiol gel 0.5mg	Estradiol twice-weekly patch, Estradiol weekly patch
Estradiol gel 0.75mg	Estradiol twice-weekly patch, Estradiol weekly patch
Estradiol gel 1mg/gm	Estradiol twice-weekly patch, Estradiol weekly patch
Estrogel	Dotti, Estradiol weekly patch
Evamist spr 1.53mg	Estradiol twice-weekly patch, Estradiol weekly patch
Fabhalta cap 200mg	Please ask your health care provider
Fasenra pen inj 30mg/ml	Dupixent, Xolair
Femring mis 0.1mg/24	Estring, Osphena, Premarin vag cre 0.625mg
Fenofibrate cap 130mg	Fenofibrate cap 134mg, Fenofibrate tab 145mg

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Fenofibric cap 45mg dr	Fenofibrate cap 67mg, Fenofibrate tab 48mg
Fenofibric cap 135mg dr	Fenofibrate cap 134mg, Fenofibrate tab 145mg
Finacea aer 15%	Azelaic acid, Ivermectin cream 1%, Metronidazole cream 0.75%
Fioricet cap	Butalbital/apap/caffeine cap
Focalin tab 5mg	Dexmethylphenidate ir
Flarex sus 0.1% op	Inveltys, Lotemax sm, Fluoromethol sus 0.1% op
Fluoxetine tab 60mg	Fluoxetine cap
Golytely sol	Gavilyte-g
Humira inj 40/0.4ml	Please ask your health care provider
Humira inj 40/0.8ml	Please ask your health care provider
Humira pen inj 40/0.4ml	Please ask your health care provider
Humira pen inj 40mg/0.8ml	Please ask your health care provider
Ibrance tab 75mg	Kisqali, Verzenio
Imvexxy sup 4mcg	Estradiol vag tab, Estring mis 7.5/24hr
Imvexxy sup 10mcg	Estradiol vag tab, Estring mis 7.5/24hr
Inbrija cap 42mg	Apomorphine hydrochloride
Isentress tab 400mg	Please ask your health care provider
Isentress hd tab 600mg	Please ask your health care provider
Isturisa tab 1mg	Ketoconazole tab
Jentadueto tab 2.5-850	Saxagliptin/metformin er
Jentadueto tab 2.5-1000	Saxagliptin/metformin er
Jornay pm cap 20mg er	Methylphenidate er (cd), Methylphenidate er (la)
Jornay pm cap 40mg er	Methylphenidate er (cd), Methylphenidate er (la)
Jornay pm cap 60mg er	Methylphenidate er (cd), Methylphenidate er (la)
Kapsargo cap 50mg	Atenolol, Betaxolol hcl, Metoprolol succinate er

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Kerendia tab 10mg	Eplerenone
Kesimpta inj 20/0.4ml	Please ask your health care provider
Klisyri oin 1%	Fluorouracil soln
Lamictal xr tab 300mg	Lamotrigine IR tab
Lamotrigine tab 50mg er	Lamotrigine IR tab
Lamotrigine tab 100mg er	Lamotrigine IR tab
Lamotrigine tab 200mg er	Lamotrigine IR tab
Lamotrigine tab 250mg er	Lamotrigine IR tab
Lamotrigine tab 300mg er	Lamotrigine IR tab
Lamotrigine tab 50mg odt	Lamotrigine IR tab
Lantus inj 100/ml	Basaglar kwikpen, Rezvoglar kwikpen, Tresiba
Lantus solos inj 100/ml	Basaglar kwikpen, Rezvoglar kwikpen, Tresiba
Levalbuterol aer 45/act	Albuterol hfa (generic proventil), Ventolin hfa
Levulan kera sol 20%	Please ask your health care provider
Lidocaine oin 5%	Lidocaine/prilocaine
Lisdexamfetamine chew 30mg	Lisdexamfetamine cap
Lisdexamfetamine chew 50mg	Lisdexamfetamine cap
Litfulo cap 50mg	Please ask your health care provider
Livdelzi cap 10mg	Ursodiol tab
Lodoco tab 0.5mg	Colchicine tab
Loteprednol sus 0.2%	Fluorometholone, Inveltys, Lotemax
Lumryz pak 7.5gm	Modafinil, Sodium oxybate, Sunosi
Lupkynis cap 7.9mg	Azathioprine tab 50mg, Mycophenolate cap 250mg, Tacrolimus cap
Lyumjev kwpn inj 100ut/ml	Humalog kwikpen, Insulin lispro kwikpen, Novolog flexpen
Macrobid cap 100mg	Nitrofurantoin monohydrate

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Mavenclad pak 10mg(7)	Please ask your health care provider
Mavenclad pak 10mg(8)	Please ask your health care provider
Mektovi tab 15mg	Cotellic
Metronidazole cap 375mg	Metronidazole tab 250mg, Metronidazole tab 500mg
Miebo drop 1.3gm/ml	Cyclosporine emu 0.05%
Mirabegron tab 25mg er	Oxybutynin er, Solifenacin
Mirabegron tab 50mg er	Oxybutynin er, Solifenacin
Motegrity tab 1mg	Linzess, Lubiprostone
Motegrity tab 2mg	Linzess, Lubiprostone
Neffy spr 2mg/0.1ml	Epinephrine (generic epipen), Symjepi
Neupro dis 4mg/24hr	Neupro dis 2mg/24hr, Pramipexole ir tab, Ropinirole ir
Neurontin cap 400mg	Gabapentin (neurontin)
Nexletol tab 180mg	Ezetimibe, Lovastatin, Rosuvastatin
Nexlizet tab 180/10mg	Ezetimibe, Lovastatin, Rosuvastatin
Novarel inj 5000unt	Please ask your health care provider
Nucala inj 100mg/ml	Dupixent, Xolair
Odactra	Please ask your health care provider
Onfi sus 2.5mg/ml	Clobazam
Opzelura cre 1.5%	Fluticasone oin 0.005%, Mometasone oin 0.1%, Triamcinolone cre 0.025%
Orencia inj 125mg/ml	Please ask your health care provider
Orencia clck inj 125mg/ml	Please ask your health care provider
Orgovyx tab 120mg	Please ask your health care provider
Oriahnn cap	Tranexamic acid
Orserdu tab 345mg	Please ask your health care provider
Ovidrel inj	Please ask your health care provider

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Pifeltro tab 100mg	Please ask your health care provider
Premarin tab 0.3mg	Estradiol tab, Estradiol twice-weekly patch, Estradiol weekly patch
Premarin tab 0.625mg	Estradiol tab, Estradiol twice-weekly patch, Estradiol weekly patch
Premarin tab 0.9mg	Estradiol tab, Estradiol twice-weekly patch, Estradiol weekly patch
Prempro tab 0.3-1.5	Abigale lo, Fyavolv
Prempro tab 0.45-1.5	Abigale lo, Fyavolv
Prempro tab 0.625-2.5	Abigale, Fyavolv
Prempro tab 0.625-5	Abigale, Fyavolv
Prevymis tab 480mg	Please ask your health care provider
Prezcobix tab 800-150	Please ask your health care provider
Proctofoam aer hc 1%	Hydrocortisone cream 2.5%
Prucalopride tab 1mg	Linzess, Lubiprostone
Prucalopride tab 2mg	Linzess, Lubiprostone
Pylera cap	Amoxicillin, Lansoprazole/amox/clarithromycin, Omeprazole
Qulipta tab 30mg	Aimovig, Emgality, Ubrelvy
Qulipta tab 60mg	Aimovig, Emgality, Ubrelvy
Rasuvo inj 20mg	Methotrexate
Restasis emu 0.05%	Cyclosporine emu 0.05%
Rexulti tab 0.25mg	Quetiapine ir, Risperidone, Vraylar
Rexulti tab 0.5mg	Quetiapine ir, Risperidone, Vraylar
Rexulti tab 1mg	Quetiapine ir, Risperidone, Vraylar
Rexulti tab 2mg	Quetiapine ir, Risperidone, Vraylar
Rexulti tab 3mg	Quetiapine ir, Risperidone, Vraylar

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Rexulti tab 4mg	Quetiapine ir, Risperidone, Vraylar
Rezdiffra tab 80mg	Please ask your health care provider
Rhofade cre 1%	Azelaic acid, Brimonidine gel, Metronidazole cream
Rhopressa sol 0.02%	Latanoprost sol 0.005%, Lumigan sol 0.01%, Travoprost dro 0.004%
Rukobia tab 600mg er	Please ask your health care provider
Saxenda inj 18mg/3ml	Please ask your health care provider
Scemblix tab 40mg	Please ask your health care provider
Serevent diskus aer 50mcg	Striverdi respimat
Soolantra cream 1%	Ivermectin cream
Spiriva cap handihlr	Tiotropium bromide
Spravato sol 56mg dose	Please ask your health care provider
Spravato sol 84mg dose	Please ask your health care provider
Stelara inj 90mg/ml	Please ask your health care provider
Strensiq inj 28/0.7ml	Please ask your health care provider
Strensiq inj 80/0.8ml	Please ask your health care provider
Suflave sol	Clenpiq, Peg-3350/electrolytes
Sutab tab	Clenpiq, Peg-3350/electrolytes
Symbicort aer 80-4.5	Budesonide/formoterol
Symbicort aer 160-4.5	Budesonide/formoterol
Tavneos cap 10mg	Please ask your health care provider
Tazorac cre 0.1%	Tazarotene cream 0.1%
Tazorac gel 0.1%	Tazarotene gel
Tazarotene cre 0.05%	Calcipotriene cre 0.005%, Calcitriol oin 3mcg/gm, Tazarotene gel 0.05%
Tegretol-xr tab 100mg	Carbamazepine er

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Tegretol-xr tab 200mg	Carbamazepine er
Testim gel 1% (50mg)	Testosterone gel 50 mg/5gm
Tezspire inj 210mg	Dupixent, Xolair
Timolol gel-forming sol 0.5% op	Betaxolol sol 0.5% op, Carteolol sol 1% op
Timolol mal sol 0.25% op	Betaxolol sol 0.5% op, Carteolol sol 1% op
Tobradex oin 0.3-0.1%	Zylet
Toujeo solostar inj 300iu/ml	Basaglar kwikpen, Rezvoglar kwikpen, Tresiba
Tradjenta tab 5mg	Saxagliptin
Tremfya inj 100mg/ml	Please ask your health care provider
Trikafta tab	Please ask your health care provider
Trintellix tab 5mg	Mirtazapine, Vilazodone
Trintellix tab 10mg	Mirtazapine, Vilazodone
Trintellix tab 20mg	Mirtazapine, Vilazodone
Tyrvaya sol 0.03mg	Cyclosporine emu 0.05%
Valtoco liq 15mg	Diazepam rectal gel, Nayzilam
Veltassa pow 8.4gm	Lokelma
Veozah tab 45mg	Please ask your health care provider
Vimpat sol 10mg/ml	Lacosamide oral soln
Voquezna tab 10mg	Lansoprazole, Omeprazole, Pantoprazole tab
Voquezna tab 20mg	Lansoprazole, Omeprazole, Pantoprazole tab
Vowst cap	Please ask your health care provider
Vtama cre 1%	Calcipotriene cre 0.005%, Calcitriol oin 3mcg/gm, Tazarotene gel 0.05%
Wakix tab 17.8mg	Modafinil, Sodium oxybate, Sunosi
Wegovy inj 0.25mg	Please ask your health care provider
Wegovy inj 0.5mg	Please ask your health care provider

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Wegovy inj 1mg	Please ask your health care provider
Wegovy inj 1.7mg	Please ask your health care provider
Wegovy inj 2.4mg	Please ask your health care provider
Xcopri pak 12.5-25mg	Lamotrigine ir tab, Topiramate ir tab
Xcopri pak 50-100mg	Lamotrigine ir tab, Topiramate ir tab
Xcopri tab 25mg	Lamotrigine ir tab, Topiramate ir tab
Xcopri tab 50mg	Lamotrigine ir tab, Topiramate ir tab
Xcopri tab 100mg	Lamotrigine ir tab, Topiramate ir tab
Xdemvy dro 0.25%	Please ask your health care provider
Xiidra drops 5%	Cyclosporine emu 0.05%
Xofluza tab 40mg	Oseltamivir phosphate
Xofluza tab 80mg	Oseltamivir phosphate
Xywav sol 0.5gm/ml	Modafinil, Sodium oxybate, Sunosi
Yasmin 28 tab 3-0.03mg	Drospirenone/ethinyl estradiol
Yaz tab 3-0.02mg	Drospirenone/ethinyl estradiol
Zepbound inj 2.5mg/0.5ml	Please ask your health care provider
Zepbound inj 5mg/0.5ml	Please ask your health care provider
Zepbound inj 7.5mg/0.5ml	Please ask your health care provider
Zepbound inj 10mg/0.5ml	Please ask your health care provider
Zepbound inj 12.5mg/0.5ml	Please ask your health care provider
Zepbound inj 15mg/0.5ml	Please ask your health care provider
Zeposia cap 0.92mg	Please ask your health care provider
Zeposia 7-day cap starter pack	Please ask your health care provider
Zioptan dro 0.0015%	Latanoprost, Travoprost
Zoryve cre 0.15%	Fluticasone oin 0.005%, Mometasone cre 0.1%, Triamcinolone cre 0.025%

Medications moving to Non-formulary (cont.)

Medication	Lower-cost option(s)
Zoryve cream 0.3%	Calcipotriene cre 0.005%, Calcitriol oin 3mcg/gm, Tazarotene cre 0.1%
Zoryve foam 0.3%	Calcipotriene sol 0.005%, Calcipotriene/betamethasone susp, Clobetasol sol 0.05%
Ztlido pad 1.8%	Lidocaine sol 4%

Exclusions

These medications are no longer covered by your plan

Medication	Lower-cost option(s)
Addyi tab 100mg	Please ask your health care provider
Edex kit 20mcg	Please ask your health care provider
Sildenafil tab 25mg	Please ask your health care provider
Sildenafil tab 50mg	Please ask your health care provider
Sildenafil tab 100mg	Please ask your health care provider
Tadalafil tab 10mg	Please ask your health care provider
Tadalafil tab 20mg	Please ask your health care provider

Quantity Limit

A drug has a new quantity limit or the limit has changed.

Medication

Accu-Chek Guide test strips	Ezetimibe tab 10mg
Afrezza powder 4-8-12	Fluoxetine tab 20mg
Alprazolam tab 0.5mg	Frovatriptan tab 2.5mg
Amphetamine/dextrose tab (5mg, 10mg)	Guanfacine tab (1mg ER, 2mg, 2mg ER)
Aripiprazole tab (2mg, 5mg, 10mg, 20mg)	Humalog injection 100/ml
Atorvastatin tab 20mg	Humulin R injection U-500
Bupropion tab 150mg XL	Imiquimod cream 5%
Clobetasol gel 0.05%	Insulin lisp injection 100/ml
Clobetasol ointment 0.05%	Irbesartan/hydrochlorothiazide tab 150-12.5
Clobetasol e cream 0.05%	Levocetirizi tab 5mg
Clonazepam tab 1mg	Lisdexamfeta cap (10mg, 20mg)
Clotrimazole and betamethasone dipropionate cream	Lisinopril tab 10mg
Clonazepam tab 1mg	Lorazepam tab (0.5mg, 1mg, 2mg)
Codeine sulfate tab 30mg	Losartan potassium tab 25mg
Contour Next test strips	Losartan/hydrochlorothiazide tab 50-12.5
Dexmethylphenidate cap (5mg ER, 15mg ER, 20mg ER)	Lumigan solution 0.01% op
Diazepam tab (2mg, 5mg)	Memantine tab (5mg, HCL 5mg)
Donepezil tab 5mg	Metformin tab (500mg, 750mg ER)
Duloxetine cap 20mg DR	Methylphenid cap 10mg CD
Eliquis tab 5mg	Methylphenid tab (5mg, 10mg)
Estradiol tab 10mcg	Naratriptan tab 2.5mg
Eszopiclone tab 2mg	Nebivolol tab (5mg, 10mg)



Quantity Limit (cont.)

A drug has a new quantity limit or the limit has changed.

Medication
Olanzapine tab 5mg
Olmesartan medoxomil tab 20mg
Omega-3-acid cap 1gm
Pravastatin tab 10mg
Pregabalin cap (25mg, 75mg, 100mg, 150mg)
Qelbree cap 200mg ER
Quetiapine tab (25mg, 400mg)
Ranolazine tab 500mg ER
Rizatriptan tab (10mg, 10mg ODT)
Rosuvastatin tab (5mg, 10mg)
Sumatriptan injection 6mg/0.5
Sumatriptan tab (25mg, 50mg, 100mg)
Telmisartan tab 80mg
Temazepam cap 15mg
Triamcinolone cream 0.025%
Triamcinolone cream 0.1%
Valacyclovir tab 500mg
Zolmitriptan spray 5mg
Zolmitriptan tab 5mg
Zolpidem tab (5mg, 10mg)



What should I do if coverage of my medication is changing?

Type of change	What is happening?	What should I do?
Higher tier	Medications moving to a higher tier are still covered by your plan but may result in a higher cost share. Your plan covers other medications to treat your condition that may be a lower cost to you.	To save money, ask your health care provider about other medication options.
Non-formulary	These medications are no longer covered by your plan. Your plan covers other medications to treat your condition.	Ask your health care provider if covered medications may work for you. To continue taking your medication, your health care provider can ask us for a prior authorization or exception. If approved, your medication will be covered at the second highest tier.
Step therapy	You must first try other covered medications used to treat your condition before you can get your medication covered.	Ask your health care provider if other covered medications may work for you. To continue taking your medication, your health care provider can ask us for a prior authorization or exception.
Exclusion	These medications are no longer covered by your plan.	Talk to your health care provider about covered alternatives that may be appropriate for your condition If you choose to continue taking a medication that is no longer covered, you may pay the full cost. Please note this cost will not apply toward your deductible or out-of-pocket maximum.

How can I get a medication that requires a prior authorization or an exception?

Optum Rx, our Pharmacy Benefit Manager, processes prior authorization and exception requests on behalf of UnitedHealthcare Individual & Family plans. Contact your health care provider to submit a request. Health care providers can submit a request:

- **Online:** professionals.optumrx.com/prior-authorization.html
- **Phone:** 1-800-711-4555

The request should include the diagnosis, medication history, clinical justification, medical records/lab tests as needed and other supporting information. If information is missing, Optum Rx will contact your health care provider and request additional information.



Need more information about your pharmacy drug coverage and costs?

Visit myuhc.com/exchange. You can also call the phone number on your health plan ID card. Health care providers can visit uhcprovider.com/exchange.



Additional coverage requirements or limits such as quantity limits may apply.

All branded medications are trademarks or registered trademarks of their respective owners.

UnitedHealthcare Individual & Family plans medical plan coverage offered by: UnitedHealthcare of Arizona, Inc.; Rocky Mountain Health Maintenance Organization Incorporated in CO; UnitedHealthcare of Florida, Inc.; UnitedHealthcare of Georgia, Inc.; UnitedHealthcare of Illinois, Inc.; UnitedHealthcare Insurance Company in AL, IN, KS, LA, MO, NE, NH, NJ, NY, OR, SD, TN, and WY; Optimum Choice, Inc. in MD and VA; UnitedHealthcare Community Plan, Inc. in MI; UnitedHealthcare of Midlands, Inc. in ND; UnitedHealthcare of Mississippi, Inc.; UnitedHealthcare of New Mexico, Inc.; UnitedHealthcare of New York, Inc.; UnitedHealthcare of North Carolina, Inc.; UnitedHealthcare of Ohio, Inc.; UnitedHealthcare of Oklahoma, Inc.; UnitedHealthcare of South Carolina, Inc.; UnitedHealthcare of Texas, Inc.; UnitedHealthcare of Oregon, Inc. in WA; UnitedHealthcare of Wisconsin, Inc., and UnitedHealthcare Plan of the River Valley in Iowa. Administrative services provided by United HealthCare Services, Inc. or their affiliates.

© 2025 United HealthCare Services, Inc. All Rights Reserved.

Language Assistance Services

1-877-265-9199, TTY 711

English: Translation services and interpreters are available at no cost to you. If you need help, please call the number above or the Member Services number on your health plan ID card.

Spanish: Hay servicios de traducción e interpretación disponibles sin costo para usted. Si necesita ayuda, llame al número anterior o al número de Servicios para Miembros que figura en la tarjeta de identificación de su plan de salud.

Chinese: 翻译服务和口译员免费供您使用。如果您需要帮助，请拨打上述号码或拨打您健康计划 ID 卡上的会员服务号码。

Vietnamese: Dịch vụ dịch thuật và thông dịch viên được cung cấp miễn phí cho quý vị. Nếu quý vị cần trợ giúp, vui lòng gọi số ở trên hoặc số bộ phận Dịch vụ Thành viên trên thẻ ID chương trình sức khỏe của quý vị.

Korean: 번역 서비스와 통역사는 비용 부담 없이 이용하실 수 있습니다. 도움이 필요하신 경우, 전술한 번호 또는 의료 플랜 ID 카드에 기재된 가입자 서비스 번호로 전화하십시오.

Arabic: تتوفر خدمات الترجمة والمترجمون الفوريون لك مجانًا. إذا كنت بحاجة إلى المساعدة، فيُرجى الاتصال بالرقم أعلاه أو رقم خدمات الأعضاء الموجود على بطاقة معرف الخطة الصحية الخاصة بك.

French Creole: Sèvis tradiksyon ak entèprèt disponib pou ou gratis. Si w bezwen èd, tanpri rele nimewo ki anwo a oswa nimewo Sèvis Manm ki sou kat idantite (ID) plan sante w la.

Tagalog: Ang mga serbisyo sa pagsasalin at mga tagapagsalin ay magagamit mo nang walang bayad. Kung kailangan mo ng tulong, mangyaring tawagan ang numero sa itaas o ang numero ng mga Serbisyo sa Miyembro na nasa iyang ID kard ng planong pangkalusugan.

French: Les services de traduction et d'interprétation vous sont fournis gratuitement. Si vous avez besoin d'aide, veuillez appeler le numéro ci-dessus ou le numéro de services aux membres figurant sur votre carte d'assurance maladie.

Russian: Вам доступны бесплатные услуги перевода и устные переводчики. Если вам нужна помощь, позвоните по указанному выше номеру или по номеру отдела обслуживания участников, указанному на вашей идентификационной карте программы страхования здоровья.

Polish: Mogą Państwo bezpłatnie skorzystać z usługi tłumaczenia pisemnego lub ustnego. Jeśli potrzebują Państwo pomocy, należy zadzwonić pod numer podany powyżej lub numer usług dla członków podany na karcie identyfikacyjnej członka planu ubezpieczenia zdrowotnego.



German: Übersetzungsdienste und Dolmetscher stehen Ihnen kostenlos zur Verfügung. Wenn Sie Hilfe benötigen, rufen Sie bitte die oben genannte Nummer oder die Nummer des Mitgliederservices auf Ihrer Versichertenkarte an.

Gujarati: અનુવાદ સેવાઓ અને દુભાષિયા તમારા માટે નિ:શુલ્ક ઉપલબ્ધ છે. જો તમને મદદની જરૂર હોય, તો કૃપા કરીને ઉપરના નંબર પર અથવા તમારા હેલ્થ પ્લાન આઈડી કાર્ડ પરના સભ્ય સેવાઓ નંબર પર કૉલ કરો.

Urdu: آپ کے لیے بغیر کسی فیس یا اخراجات کے ترجمہ کی خدمات اور ترجمان دستیاب ہیں۔ اگر آپ کو مدد کی ضرورت ہو، تو برائے مہربانی اوپر دیئے گئے نمبر یا اپنے ہیلتھ پلان آئی ڈی کارڈ پر موجود Member Services کے نمبر پر کال کریں۔

Portuguese: Você tem à disposição serviços gratuitos de tradução e intérpretes. Caso precise de ajuda, ligue para o número acima ou para o número de Atendimento a Membros exibido em seu cartão de identificação do plano de saúde.

Japanese: 翻訳サービスと通訳サービスを利用できます。サポートが必要な場合は、上記の電話番号か、保険プラン ID カードのメンバーサービス番号に電話してください。

Hindi: अनुवाद सेवाएँ और दुभाषिए आपके लिए नि:शुल्क उपलब्ध हैं। यदि आपको सहायता की आवश्यकता है, तो कृपया अपने स्वास्थ्य योजना आईडी कार्ड पर ऊपर दिए गए नंबर या सदस्य सेवा नंबर पर कॉल करें।

Persian: خدمات ترجمه کتبی و شفاهی به صورت رایگان برای شما فراهم است. اگر به کمک نیاز دارید، با شماره تلفن بالا یا شماره تلفن خدمات مشتری درج شده روی کارت شناسایی برنامه درمانی خود تماس بگیرید.

Amharic: የትርጉም አገልግሎቶች እና አስተርጓሚዎች ለእርስዎ ያለ ምንም ወጪ ይገኛሉ። እርዳታ ከፈለጉ፣ እባክዎን ከላይ ባለው ቁጥር ወይም በጤና እቅድ መታወቂያ ካርድዎ ላይ ባለው የአባላት አገልግሎት ቁጥር ይደውሉ።

Italian: Sono disponibili gratuitamente servizi di traduzione e interpreti. Se hai bisogno di aiuto, chiama il numero sopra oppure il numero di assistenza presente sulla tua tessera sanitaria.

Pennsylvania Dutch: Wann du Deutsch schwetzscht un Druwwel hoscht fer Englisch verschtehe, kenne mer epper beigriege fer dich helfe unni as es dich ennich eppes koschte zeelt. Wann du Hilf brauchscht, ruf die Nummer drowwe uff odder die Nummer fer Member Services as uf dei Health Plan ID Card is.

Navajo: Naaltsoos hazaad bee hadilnééh bee áka'anída'awo'í dóó ata' dahalne'í t'áá jiik'eh ná hóló. Shika'adoowoł nínízingo, t'áá shqódi hódahdi námboo biki'ágíí doodago Bit Ha'dít'éhí Bika'aná'awo' nits'íis bee ha'dít'éhí ID ninaaltsoos nítł'izí baqah námboo biki'ágíí bee hodílnih.

Notice of non-discrimination

The company complies with applicable federal civil rights laws and does not discriminate, exclude people, or treat them differently based on race, color, national origin, age, disability, or sex, including sex characteristics, including intersex traits; pregnancy or related conditions; sexual orientation; gender identity, and sex stereotypes.

If you believe you were treated unfairly because of your race, color, national origin, age, disability, or sex, you can send a grievance to our Civil Rights Coordinator.

Mail: Civil Rights Coordinator
UnitedHealthcare Civil Rights Grievance
P.O. Box 30608, Salt Lake City, UTAH 84130

Email: UHC_Civil_Rights@uhc.com

If you need help with your complaint, please call toll-free **1-877-265-9199** or the toll-free number on your health plan ID card (TTY/RTT **711**).

You can also file a complaint with the U.S. Department of Health and Human services.

Online: <https://www.hhs.gov/civil-rights/filing-a-complaint/index.html>

Phone: Toll-free **1-800-368-1019, 1-800-537-7697** (TDD)

Mail: U.S. Dept. of Health and Human Services
200 Independence Avenue, SW Room 509F, HHH Building
Washington, D.C. 20201

We provide free auxiliary aids and services to people with disabilities to communicate effectively with us, such as:

- Qualified American Sign Language interpreters
- Written information in other formats (large print, audio, accessible electronic formats, other formats)

We also provide free language services to people whose primary language is not English, such as:

- Qualified interpreters
- Information written in other languages

If you need these services, please call toll-free **1-877-265-9199** or the toll-free number on your health plan ID card (TTY/RTT **711**).

This notice is available at <https://www.uhc.com/legal/nondiscrimination-and-language-assistance-notices>.

